
 

SCIENCE | INNOVATION | COLLABORATION | COMPLIANCE     

Ground Water Quality Bureau | 1190 Saint Francis Drive, PO Box 5469, Santa Fe, New Mexico 87502-5469 

Telephone (505) 827-2900 | www.env.nm.gov/gwqb/ 
 

MICHELLE LUJAN GRISHAM  JAMES C. KENNEY 
GOVERNOR   CABINET SECRETARY 

 
 

CERTIFIED MAIL – RETURN RECEIPT REQUESTED 
 

May 4, 2022 
 
Jeff Tapia, Public Works Director 
City of Moriarty  
P.O. Box 130 
Moriarty, New Mexico 87035 
 
RE: Draft Discharge Permit Renewal, DP-910, City of Moriarty Wastewater Treatment Facility  
 
Dear Jeff Tapia: 
 
The New Mexico Environment Department (NMED) hereby provides notice to the City of Moriarty of the 
proposed approval of Ground Water Discharge Permit Renewal, DP-910, (copy enclosed), pursuant to 
[...]
[Subsection D of 20.6.2.3107 NMAC] 

49.  MODIFICATIONS and/or AMENDMENTS – In the event the Permittee proposes a change 
to the Facility or the Facility’s discharge that would result in a change in the volume 
discharged; the location of the discharge; or in the amount or character of water 
contaminants received, treated or discharged by the Facility, the Permittee shall notify 
NMED prior to implementing such changes. The Permittee shall obtain NMED’s approval 



City of Moriarty Wastewater Treatment Facility, DP-910 Page 28 
DRAFT: May 4, 2022 
 

 

# Terms and Conditions 

(which may require modification of this Discharge Permit) prior to implementing such 
changes.  
 
[Subsection C of 20.6.2.3107 NMAC, Subsections E and G of 20.6.2.3109 NMAC] 

50.  PLANS and SPECIFICATIONS – In the event the Permittee proposes to construct a 
wastewater system or change a process unit of an existing system such that the quantity 
or quality of the discharge will change substantially from that authorized by this 
Discharge Permit, the Permittee shall submit construction plans and specifications of the 
proposed system or process unit to NMED for approval prior to the commencement of 
construction. 
 
In the event the Permittee implements changes to the wastewater system authorized by 
this Discharge Permit that result in only a minor effect on the character of the discharge, 
the Permittee shall report such changes (including the submission of record drawings 
where applicable) to NMED prior to implementation.  
 
[Subsections A and C of 20.6.2.1202 NMAC, NMSA 1978, §§ 61-23-1 through 61-23-32] 

51.  CIVIL PENALTIES - Any violation of the requirements and conditions of this Discharge 
Permit, including any failure to allow NMED staff to enter and inspect records or facilities, 
or any refusal or failure to provide NMED with records or information, may subject the 
Permittee to a civil enforcement action. Pursuant to WQA 74-6-10(A) and (B), such action 
may include a compliance order requiring compliance immediately or in a specified time, 
assessing a civil penalty, modifying or terminating the Discharge Permit, or any 
combination of the foregoing; or an action in district court seeking injunctive relief, civil 
penalties, or both. Pursuant to WQA 74-6-10(C) and 74-6-10.1, civil penalties of up to 
$15,000 per day of noncompliance may be assessed for each violation of the WQA 74-6-
5, the WQCC Regulations, or this Discharge Permit, and civil penalties of up to $10,000 
per day of noncompliance may be assessed for each violation of any other provision of 
the WQA, or any regulation, standard, or order adopted pursuant to such other provision. 
In any action to enforce this Discharge Permit, the Permittee waives any objection to the 
admissibility as evidence of any data generated pursuant to this Discharge Permit.  
 
[20.6.2.1220 NMAC, NMSA 1978, §§ 74-6-10 and 74-6-10.1]  

52.  CRIMINAL PENALTIES – No person shall: 

• Make any false material statement, representation, certification or omission of 
material fact in an application, record, report, plan or other document filed, 
submitted or maintained under the WQA;  

• Falsify, tamper with or render inaccurate any monitoring device, method or 
record maintained under the WQA; or 



City of Moriarty Wastewater Treatment Facility, DP-910 Page 29 
DRAFT: May 4, 2022 
 

 

# Terms and Conditions 

• Fail to monitor, sample or report as required by a permit issued pursuant to a 
state or federal law or regulation. 

 
Any person who knowingly violates or knowingly causes or allows another person to 
violate the requirements of this condition is guilty of a fourth-degree felony and shall be 
sentenced in accordance with the provisions of NMSA 1978, § 31-18-15. Any person who 
is convicted of a second or subsequent violation of the requirements of this condition is 
guilty of a third-degree felony and shall be sentenced in accordance with the provisions 
of NMSA 1978, § 31-18-15. Any person who knowingly violates the requirements of this 
condition or knowingly causes another person to violate the requirements of this 
condition and thereby causes a substantial adverse environmental impact is guilty of a 
third-degree felony and shall be sentenced in accordance with the provisions of NMSA 
1978, § 31-18-15. Any person who knowingly violates the requirements of this condition 
and knows at the time of the violation that he is creating a substantial danger of death 
or serious bodily injury to any other person is guilty of a second degree felony and shall 
be sentenced in accordance with the provisions of NMSA 1978, § 31-18-15.  
 
[20.6.2.1220 NMAC, NMSA 1978, §§ 74-6-10.2.A through 74-6-10.2.F] 

53.  COMPLIANCE with OTHER LAWS - Nothing in this Discharge Permit shall be construed in 
any way as relieving the Permittee of the obligation to comply with any other applicable 
federal, state, and/or local laws, regulations, zoning requirements, nuisance ordinances, 
permits or orders.  
 
[NMSA 1978, § 74-6-5.L] 

54.  RIGHT to APPEAL - The Permittee may file a petition for review before the WQCC on this 
Discharge Permit. Such petition shall be in writing to the WQCC within thirty days of the 
receipt of postal notice of this Discharge Permit and shall include a statement of the 
issues raised and the relief sought. Unless the Permittee files a timely petition for review, 
the decision of NMED shall be final and not subject to judicial review.  
 
[20.6.2.3112 NMAC, NMSA 1978, § 74-6-5.O] 

55.  TRANSFER of DISCHARGE PERMIT - Prior to the transfer of any ownership, control, or 
possession of this Facility or any portion thereof, the Permittee shall:  

• Notify the proposed transferee in writing of the existence of this Discharge 
Permit;  

• Include a copy of this Discharge Permit with the notice; and  

• Deliver or send by certified mail to NMED a copy of the notification and proof that 
the proposed transferee has received such notification. 



City of Moriarty Wastewater Treatment Facility, DP-910 Page 30 
DRAFT: May 4, 2022 
 

 

# Terms and Conditions 

 
The Permittee shall continue to be responsible for any discharge from the Facility, until 
both ownership and possession of the Facility have been transferred to the transferee. 
 
[20.6.2.3111 NMAC] 

56.  PERMIT FEES – The Permittee shall be aware that the payment of permit fees is due at 
the time of Discharge Permit approval. The Permittee may pay the permit fees in a single 
payment or they may pay the fee in equal installments on a yearly basis over the term of 
the Discharge Permit. The Permittee shall remit single payments to NMED no later than 
30 days after the Discharge Permit issuance date. The Permittee shall remit initial 
installment payments to NMED no later than 30 days after the Discharge Permit issuance 
date; with subsequent installment payments remitted to NMED no later than the 
anniversary of the Discharge Permit issuance date.  
 
Permit fees are associated with issuance of this Discharge Permit. No person shall 
construe anything in this Discharge Permit as relieving the Permittee of the obligation to 
pay all permit fees assessed by NMED. A Permittee that ceases discharging or does not 
commence discharging from the Facility during the term of the Discharge Permit shall 
pay all permit fees assessed by NMED. NMED shall suspend or terminate an approved 
Discharge Permit if the Permittee fails to remit an installment payment by its due date. 
 
[Subsection F of 20.6.2.3114 NMAC, NMSA 1978, § 74-6-5.K] 

 
 



 

New Mexico Environment Department Ground Water Quality Bureau 
Discharge Permit Summary 

 

 
 
 

 

DP-910, City of Moriarty Wastewater Treatment Facility Page 1 of 2 

Facility Information 
 
Facility Name City of Moriarty Wastewater Treatment Facility 
Discharge Permit Number DP-910 
 
Legally Responsible Party Jeff Tapia, Public Works Director 
 City of Moriarty 
 PO Box 130 
 Moriarty, NM 87305 
 (505) 227-6866 
 
 

Treatment, Disposal and Site Information 
 
Primary Waste Type Domestic 
Facility Type MUNI-Wastewater  
 

Treatment Methods 
Type Designation Description & Comments 

Headworks 
Screens, grit removal 
and flow meter 
 

Manual Bar Screen  
Mechanical Bar Screen (Vortex Screw) 
Trash Pad 
Grit Chamber, Grit Clarifier 
Parshall Flume Inflow Meter – Ultra Sonic Meter 

Wastewater 
Treatment System Aerated Impoundment 

Manufacturer: Aqua-Aerobics System, Inc. 
Consists of: Synthetically lined SBR and Aerobic Sludge 
Digester Basins 
Equipment: (2) 40 HP mechanical surface aerators; (1) 40 HP 
floating direct drive mixer; floating decanter; and a 3 HP 
submersible sludge pump 

Post Equalization 
Basin 

Storage Covered 
Impoundment 60 mm HDPE Lined and Covered Post-Equalization Lagoon 

Disinfection Unit Chlorine Contact Basin Chlorine gas injection. Effluent flow meter to Draw 

Tertiary Filter System Tertiary Filtration 
Treatment  

Two stage disk filtration process. Two filter bed pumps and 
two Arkal filtration units: 55 µm followed by 20 µm filters. 
Effluent flow meter for reuse 

 
 

Discharge Locations 
Type Designation Description & Comments 

Sludge Drying Beds Sludge Drying Beds Wasted sludge is gravity fed from the sludge digester to eight 
(8) drying beds until final disposal off-site 

Storage Tank  Reuse Water Storage 
Tank 

Reclaimed wastewater above ground tank; storage capacity: 
285,000 gallons 



 

New Mexico Environment Department Ground Water Quality Bureau 
Discharge Permit Summary 

 

 
 
 

 

DP-910, City of Moriarty Wastewater Treatment Facility Page 2 of 2 

Reuse Area Recreational Ball Fields reclaimed wastewater is used to spray/drip irrigate 
approximately 35 acres of city recreation ballfields 

Reuse Area Draw  Reclaimed wastewater is discharged to a fenced eight (8) acre 
"Salt Draw" natural draw depression 

 
 

Ground Water Monitoring Locations 
Type Designation Description & Comments 

Monitoring Well  MW-2 Located hydrologically upgradient of the Facility and 
approximately 100 feet north of the Facility 

Monitoring Well MW-3 Located hydrologically crossgradient of Sludge Drying Beds 
and approximately 70 feet south the Sludge Drying Beds. 

Monitoring Well MW-4 Located hydrologically crossgradient of the eight-acre draw 
and approximately 100 feet east of the draw 

Monitoring Well MW-5 Located hydrologically downgradient of SBR Impoundment 2 
and approximately 40 feet west of SBR Impoundment 2 

Monitoring Well MW-6 Located hydrologically downgradient of the draw and 
approximately 50 feet west of the draw 

Monitoring Well MW-7 
Located hydrologically downgradient of the old South 
Equalization Lagoon and approximately 40 feet southwest of 
the Lagoon 

 
Depth-to-Ground Water 11 feet 
Total Dissolved Solids (TDS) 1,443 mg/L 
 

 
Permit Information 

 

Original Permit Issued March 8, 1996 
Permit Renewal and Modification March 27, 2002  
Permit Renewal June 22, 2009 
Permit Renewal August 15, 2015 
 

Current Action Renewal  
Application Received February 22, 2022 
Public Notice Published [not yet published] 
Permit Issued (Issuance Date) [issuance date] 
Permitted Discharge Volume 670,000 gallons per day 

 

 
NMED Contact Information 

 

Mailing Address Ground Water Quality Bureau 
 P.O. Box 5469 
 Santa Fe, New Mexico 87502-5469 
 

GWQB Telephone Number (505) 827-2900 
 

NMED Lead Staff Avery Young  
Lead Staff Telephone Number (505) 699-8564 
Lead Staff Email avery.young@state.nm.us 



Revision 0.1, Jan 2020 

 

Groundwater Discharge Permit Guidance for Synthetically Lined Lagoons – Liner Material and 
Site Preparation 

 
This guidance document represents minimum liner material and site preparation requirements for wastewater 
treatment, storage and evaporation lagoons.  These requirements do not apply to lagoons storing hazardous wastes 
or high strength waste.   The Ground Water Quality Bureau may impose additional requirements (e.g., double-
lined lagoons with leak detection) for facilities discharging hazardous or high strength waste to lagoons through 
the development of specific Discharge Permit conditions for such facilities. 
 
Liner Material Requirements: 
 
1. The liner shall be chemically compatible with any material that will contact the liner. 
2. The liner material shall be resistant to deterioration by sunlight if any portion of the liner will be exposed. 
3. Synthetic liner material shall be of sufficient thickness to have adequate tensile strength and tear and 

puncture resistance.  Under no circumstances shall a synthetic liner material less than 40 mils in thickness be 
accepted.  Any liner material shall be certified by a licensed New Mexico professional engineer and 
approved by the New Mexico Environment Department (NMED) prior to its installation. 

 
Lagoon Design and Site Preparation Requirements: 
 
 
1. The system shall be certified by a licensed New Mexico professional engineer and approved by NMED prior 

to installation. 
2. Inside slopes shall be a maximum of 3 (horizontal): 1 (vertical), and a minimum of 4 (horizontal); 1 

(vertical). 
3. Lagoon volume shall be designed to allow for a minimum of 24 inches of freeboard. 
4. The liner shall be installed with sufficient liner material to accommodate shrinkage due to temperature 

changes.  Folds in the liner are not acceptable. 
5. To a depth of at least six inches below the liner, the sub-grade shall be free of sharp rocks, vegetation and 

stubble.  In addition, liners shall be placed on a sub-grade of sand or fine soil.  The surface in contact with 
the liner shall be smooth to allow for good contact between liner and sub-grade.  The surface shall be dry 
during liner installation. 

6. Sub-grade shall be compacted to a minimum of 90% of standard proctor density. 
7. The minimum dike width shall be eight feet to allow vehicle traffic for maintenance. 
8. The base of the pond shall be as uniform as possible and shall not vary more than three inches from the 

average finished elevation.  
9. Synthetic liners shall be anchored in an anchor trench in the top of the berm.  The trench shall be a minimum 

of 12 inches wide, 12 inches deep and shall be set back at least 24 inches from the inside edge of the berm. 
10. If the lagoon is installed over areas of decomposing organic materials or shallow groundwater, a liner vent 

system shall be installed.   
11. Any opening in the liner through which a pipe or other fixture protrudes shall be properly sealed.  Liner 

penetrations shall be detailed in the construction plans and record drawings. 
12. A synthetic liner shall not be installed in temperatures below freezing. 
13. The liner shall be installed or supervised by an individual that has the necessary training and experience as 

required by the liner manufacturer. 
14. All manufacturer’s installation and field seaming guidelines shall be followed. 
15. All synthetic liner seams shall be field tested by the installer and verification of the adequacy of the seams 

shall be submitted to NMED along with the record drawings. 
16. Concrete slabs installed on top of the synthetic liner for operational purposes shall be completed in 

accordance with manufacturer and installer recommendations to ensure liner integrity. 
 
 



NEW MEXICO ENVIRONMENT DEPARTMENT 
GROUND WATER QUALITY BUREAU 

MONITORING WELL CONSTRUCTION AND ABANDONMENT GUIDELINES 

Purpose: These guidelines identify minimum construction and abandonment details for installation of 
water table monitoring wells under groundwater Discharge Permits issued by the NMED's Ground Water 
Quality Bureau (GWQB) and Abatement Plans approved by the GWQB. Proposed locations of 
monitoring wells required under Discharge Permits and Abatement Plans and requests to use alternate 
installation and/or construction methods for water table monitoring wells or other types of monitoring 
wells ( e.g., deep monitoring wells for delineation of vertical extent of contaminants) must be submitted to 